0402-660

e @ SWM ) \—=Y vk
STl EmmE 2w Parts Set

ARERLI ANV TTZH2ESWM-2 X T LICER T 3/8—J 1y hTT,
cZDFRBAEIISWM-V X7 LICEAT3EFIDAER->TVET,

+This product is the parts set which converts the Shuttle Plus+2 to the SWM-system.
*These instructions only concern the SWM system.

ZDEYMIUIAT L 2T L—PASSYIREEN TVER A,

YAMVT T A2 RO AT Y 27 L —ASSY(0402-650) & BHREL TRV I G B ALTZE 0,

The swash plate assembly is not included in this kit.

If you do not have the swash plate assembly (0402-650) attached to the Shuttle Plus +2, purchase it separately.

- w, | BOATIHG -
%ode}\NI\(I)o. Pal%jl?lar@ é‘?ﬁ (BLikitif) RﬁFE % ks
. S Y | Price (Yen) emarks
0412-001 SFATv 27 L—M20 17 4,725 ToN—TL— o R Bl
Swash plate 120 1 set (4,500) | with metal upper plate
0412:007 | SEA77>a7L—1120" | 13U | 6825 | Agimil
SE swash plate 120 1 set (6,500) all made of metal
8ATY> 2 7L —FASSY | 15t 2,100
0402-650 8 swash plate assembly 1 set (2,000)
[IUBHIC

Introduction
=W =R CH A AT TAL TTF S,

Remove the normal linkage if it is attached.

717 —3X6X5 FW ¢3X@g9X1T
Collar 3X6X5 aL 7 Py FLN— (R) WP LS,

N

M3X14PH N Collective pitch lever (Right) Remove.
FW ¢3X¢8X0.5T LLAR—=F—L/N—
Elevator lever
M3X8PH
FW ¢3Xg9X1T 52\
BIXGP C\ :
717 —6X8X3.5
Collar 6X8X3.5
717 —6X10X3 FW ¢3X@9XI1T
Collar 6X10X3

aLy bEvyFT ¥ 7 b
Collective pitch shaft
717 —6X8X3.5
Collar 6X8X3.5

aL s rEyF L= (L)

&8 -
71 7 —3X6X5
Collar 3X6X5
717 —6X10X3 N 2 FW ¢3X¢8X0.5T
Collar 6X10X3 g\' f
o / M3X14PH

A

& i
\ M3X8PH

Collective pitch lever (Left) FW ¢3Xg9X1T
@5 K — )b
M2+ v K X @5 ball
M2 nut
TORZHEHMLET,

Use the lower hole. M2X8PH




1 ILAN—=F—L/N—-TILO>L/N\—DHE3L

Elevator Lever, Aileron Lever Assembly BRG $3X¢6X2.5FZZ
M2X8PH
f \ b \ >
@ (jommm T)avuik— / JREaY
MOXEPH +eveeverrersersennes 6 Aileron lever \({
@ BRG $3X$6X2.5FZZ
$3X4.5X0.5FW ‘
¢5SHR—I
45 ball
0. > M2X8PH
Q - o
™ SWMI L Loy— (L) N
SWM aileron lever (L) %
BRG $3X¢6X2.5FZZ

SWMI)varlLN— (R)
SWM aileron lever (R)

BRG ¢3X$6X2.5FZZ

IUR—=5—DI—
Elevator lever

$SR—IE KL N—DABANTD T ES S
Attach the 45 ball inside each lever.

SWMIL~X—%—L/3—(L)
% SWM elevator lever (L)

SWMILNX—%—L/v—(R)
SWM elevator lever (R)

SWMI LIy L/N— SWMIL~N—%—L/3—(R)
SWM aileron lever SWM elevator lever (R)

o ILN—4—L/N—-TJLarL/\—ORIF
Elevator Lever, Aileron Lever Installation

1. ZLR—F—LN— Ty LN—% AT —IZH0fHTES,
1. Mount the elevator lever and the aileron lever to the stay.

SWMILRX—%—L/v—(L)

f@ m A M3FAarFvk  SWMelevator lever (L)

. _ M3 nylon nut A7
MBX1ECS:++esereeresesseenes 2 SWML/N—IUff 27— (R) §354.5%0.5FW SWML/S—IiUfF A7 — (L)
. SWM lever mounting stay (R) SWM lever mounting stay (L)
@ M3X16CS

Mgﬂ—/fg‘/ﬂ—y]\ ............... 2 ¢3X45X05FW
M3 nylon nut

O 1

SWMI LI Lss— (L)
SWM aileron lever (L)

¢3X4'5><05FW ............ 8
\§ J
G
SWMI)Lar L 3s—(R) DR 2 NET, ¢
SWM aileron lever (R) > @\Use the upper hole. \
$3X4.5X0.5FW \@\ M3X16CS
3X4.5X0.5FW
M3FAT ok

SWMILX—%—L/ = (R)

SWM elevator lever (R) $3X4.5%0.5FW

W& IEA DIEEH T HRITTERL TF SV,

Be careful with the direction of the parts and holes used.

M3 nylon nut




2. 7L —2IZHOAFITE T,

2. Mount the lever assembly to the frame.

( ) M3X121ITS
© SN M 12 cormtersunk TS
MB3XS5CS:eevverervnrerennnns 4 M3+ AarF vk
M3 nylon nut FIT ART —
@ radius stay
MBF AT Fyheeeeeeeecenenns 4
M3 nylon nut
M2.6X12TS-2 eevrreenreenns 1
M3XI12[ITS
@ Dm M3X12 countersunk TS
MSX 12J]]1TS .................. 4
\MSX 12 countersunk TS )

ILR—=F—L3—(L) (R) IV THDE M2.6X
12TS CHEOAHTET,

Put together the elevator levers (L) and (R) at the
groove, and attach them with M2.6X12TS.

C—‘ M2.6X12TS-2

Juarh
s Nose

M3X35CS

vy |

Top view

ILAR—F—Lx—(L) ILNR—F—L/3—(R)
Elevator lever (L) Elevator lever (R)

3 O—42~Ny NI+ v 2277 MRIZRT v 27— FEROBRST
Rotor head, wash-out and swash plate installation

p
i M2X14CS
O B EX g5 K—L&fF  M2XS8CS
M2XT4CS oovoeecrrrreeeee 1 EX ¢5 ball with stand
43.5 77 AL M2
$3.5 FT ALY M2 wereveeee 1 TA
¢3.5 radius pin for M2 M2X12CS ‘ ¢3.5 radius pin for M2
N~ SD—Maxscs

EX ¢5°K — JVH=6.5
EX ¢5 ball H=6.5

EX 958 — LV &AF
EX ¢5 ball with stand
M2X8CS

EX g5 — V&)
EX ¢5 ball with stand

M2X12CS

AT v a7 L— bAssy LR EX ¢5K — VH=6.5
Swash plate assembly Factory-assembled EX ¢5 ball H=6.5

A — D AT Y 2 — N SWM)D B &
ZOEYMIUIAT YT 2T L—PASSYIIEEN T ER A, Swash mode (SWM) linkage

A MVT T A2 B D AT v 2T L —FASSY(0402-650) & BFEL TRV G135 &
W AL72E

The swash plate assembly is not included in this kit.

If you do not have the swash plate assembly (0402-650) attached to the Shuttle Plus
+2, purchase it separately.




Oy KOEST O
4 Linkage Rod Installation \%\\§\\\s

e
B FELL T OINTIOHTES \Kﬂ%‘§ }\@\\
Z v ° 9 N AN
Each rod is installed as follows. éﬁ@(}})‘?pk\n\g
'
M2OYRIUR s NS
M2 R(/)d eng 2 ‘(K:,‘ @f&iﬂ A

=
Tyaray (Ff2A) e o2
Aileron rod

(left and right 2 pieces)
Tarayk(s)
(Feti2A)

Aileron rod (S)

(left and right 2 pieces)

ILNR—=%—1vF (L)
Elevator rod (L)

LLN—g—TK(S)

-
ILAR——1yR (L)
Elevator rod (L)
ILN—=F—1yF(S)
Elevator rod (S) 40mm
iarayk(s) (2+vh) = ——
Aileron rod (S) (2 set) O T '
| 20mm

ILAR—F—1yK (L)
Elevator rod (L) 90mm

—
80mm

Tarayk(2tyh)
Aileron rod(2 set) 70mm

61mm |




5 B — RO

Servo installation

M2.6X16TS (washer attached)

© (Jmmm

e N
(oo
M2.6X16TS (FEGAL) - 4

MBX12TS-2  cereverenrerens 9
¢3><8><0.5FW ............ 9
N J

M2.6X16TS (FE4:AT)
M2.6X16TS (washer attached)

M3X12TS-2 (1R 1E%)

M3X12TS-2 (Temporary fixing)

H—K< M (B)

Servo mount(B)

$3X8X0.5FW

54—k

Rudder servo

swM1O O M ooOoooooooo m
SWML1 servo (To aileron channel)
swM2O0 0 M 000 000ooooono m
SWM2 servo (To elevator channel) |
swM3D 0 M ooooooboo O
SWM3 servo (To pitch channel)

K>

24
T

Rs
i
IS

\
SN

Ay MY
Throttle

applied.

75 =D 7)) Ly N TH — RO R AT
WETOTARIEDIZLES

At the rudder presetting, servo positioning
is carried out, thus temporary fixing is

A X & Caution A & & Caution

X OFHAFIRITOX Y P DI2RNEVES I, F P—FROmEITERLT

BLTCEZXY, &V,
Fasten the screws making sure not to break the Note the orientation of
the servo.

grommet.




goodoooouao
Transmitter Initial Setting

6

gooobooboobmoooboooobooobobooobooo
gooooboa
gooooboboboooooboooomobooooobog
poooooobobooobooooobond

Swash mode requires the initial setting of the transmitter for swash
mixing.O

This section explains the initial setting of the transmitter in
accordance with the data sheets of each manufacture's transmitter in

order to carry out the pre-setting of each linkage.

goobhoomoOobooooboooooboboboo 0o
gobbooobmoboooboobobobbmbooooboo
omobbooooboooobboboogo OO

Inputting the pitch curve and throttle curve is carried out last.00
Inputting the pitch curve and throttle curve first during a servo horn
installation may shift the neutral position.

goooooo

goboobboobooobooomoobooboobbogooboo o

Before inputting data to the transmitter, first select the swash type.

0000 Nose
B

00000000 ooooooooogoop
The swash type is shown in the drawing.

OO0ooOooooooo
Transmitter data sheets

Futaba FF9H Super
1ch 2ch 3ch 4ch 5ch 6ch 7ch 8ch
END POINT (RIU) 100 100 100 100 100 100 100 100 9
(U/D) 100 100 80 100 100 100 100 100 96
REVERS REV | NORM | REV | REV REV | NORM | NORM | NORM
SWASH TYP: SR-3 AlL: 0 70% ELE: 70% PI: 0 40%
FF6H Super
1ch 2ch 3ch 4ch 5ch 6ch
END POINT (RIU) 100 100 100 100 100 100 [%
(U/D) 100 100 80 100 100 100 [%
REVERS REV | NORM REV| REV | NORM [ NORM
SWASH [ TYP3 [AIL:O070% ELE: 70% PI: 0 40%
JR PCM9X / X-3810
THRO AlL ELEV | RUDD | GEAR | PIT
REVERSE SW REV REV | NORM | REV | NORM | NORM
TRAVEL ADJUST|__H 100 L100 | D100 | L150 | 0100 | H100 |%
L 90 R100 | U100 | R150 | 0100 | L100 |%
TYPE 3s
SWASH EXP AILE 070 |%
Mix INH GAIN | ELEV 70 |%
PITCH | 060 [%
0000000oooooooooooooooo
SANWA RD-6000 / RD-8000 O0MO0000@MO0DMO0mMO000000
[ swasH TYPE | cp3F | ooooooobo@oboOooooboomooon
[ e [ @A TeTH ] @RU] GG | (6P 0000000 DD_ , .
REV NOR NOR REV REV NOR REV Refer to each transmitter's manual for how to input.[J
(UPILT) 100 100 100 100 100 |% In addition, the values change depending on the
EPA " owrRT) | 100 100 100 100 100 |% combination of transmitter, receiver, servo, gyro, etc.,
and machine type, and fine adjustment for each needs
to be done.




7 oogooooono
Servo Movement

goobooooboobooomobooboboobooboboobooon
bbb obboooooboomoooooooo oo

gooo od

After the transmitter initial setting is completed, check to see that the
servo drives in the proper direction. Temporarily attaching the servo
horn facilitates seeing the driving direction.

MODE II

Oooooooooa
Servo horn movement

ogoooooo
Check points

|
@”‘@T

ooooo
Nose direction

CIKE)

e DO @

-l
@
:

\&/

Aileron OO0
O]
i

Elevator 100000

Q goooooooooooooooooooo
D DD DS & When the swash plate is seen from behind
the model
noooo BEE 7T
J L Nose direction Nose direction
® @

)

gobooobooboooooooooooo

When the swash plate is seen from the side
of the model

Pitch OB

i)

&1,

gooogd

Nose direction

goooooooooooono

When the tail case is seen from the above

)
()

Throttle 00O
—/

)

RudderJ20
Y

e ) &
="{¥||{F =
& &
OoMmpoobooooooo
When the throttle lever is seen
= S @

goood

Nose direction

&)

—

gooooooooooooo
When the tail case is seen from the above

goboooboboobobbomoboboooooboboooooo
omooomobooobobobbbobo o 000boooDgo
gomoooobmobobooboooobobobooobooo

oooooo oo

obobooobooooboobbobbooooooom™m

When the movement does not agree with the figures, the rotation
direction of the servo is reversed.(]

Adjust the rotation direction with the reverse switch of the
transmitter.Besides that, adjustment of the mixing is required for the
aileron, elevator, and pitch. (refer to the manual of each transmitter).0]




8 ododgoooooodooooonoan
Aileron, Elevator, Pitch Pre-setting

) |
9101010

[ s Y Y (s |

Oo0oooooooooooooon
Oo00mooooosooooooooo
aoooooo

Make sure that all sticks and trims of the
transmitter have a pitch curve of 500 in
the neutral position.

90°

% @
P Nose

t O

goood

)

&)

&)
ny@f

A
/
z

90°0

&)

QD D

&)
#,
Gy

0

< >
€«—> 3 >

<

0 14mm0O 0 14mm0O

>
3 >

0 14mm0O

Approx. 14mm  Approx. 14mm Approx. 14mm

mobogboooboooechibbbobmuod

uoboooboobooooo oo

Shift and adjust the spline so as to position the servo
horn at an angle of 900 against the rod.

000000ooooooobooOd ps0o0noom2
x 8PHM20O IO OO0 OO0 OO

After the positionis determined, cut off the
unnecessary parts and attach the@5 ball with an M2x

8PH, M2 nut.

Futaba JR

e N M2x 8PH
@ (jomm
M2x 8PH ..................... 3
@000 o, 3
@5 ball
M2OM .o 3
M2 nut
J
9000
og
Nose

goobooooboooboooomg
oooooobooopoooooboooboo

gobooooogoee o og |

oooooooooooog

When the rod is installed to the servo horn,
adjust the rod end length so that the angles
between the servo horn and the lever, and
the swash plate become 900, respectively.




=S5 1] A [HI Y VT IR X MVZXXED T — )V L=y M — ARFH T 55413,
7I—=r—> 836mmi Ay N T F &V,
Rudder linkage

In a case of using a tail unit case for the former Shuttle Plus, the Shuttle
7ZXX, etc., cut this to 836mm.

4 N
a: M2u v R
- I K
| A N S N 2 M2 rod end
Rod end W
M2X8PH -eeereeereenseenneens 1
© $27 Vx AN aA b
¢5,—]—:1_)]/ ........................ 1 . (]52 adjustjoint
e ¢271—FRavN
W ¢2 carbon rod
) 27 V¥ ARTaA b é§§;j449

¢2 adjust joint

WZHANIZBLTHOHEELET,
o BRIV R FETIRCORLET,
t Pass the ¢2 carbon rod through the guide before bonding.
Then slightly squeeze the joints with pliers to prevent the rod
. from pulling out.

B )

Instant adhesive

M2X8PH 80 mm_

=|:|=I_\U JL\ il B
— 0=C

¥ —ar b=y FPEAL—-XZH L) I,
I =y KHA FOMBLHFHEL LT,

Adjust the position of the rudder rod guides to ensure the
rudder control rod can move smoothly.

M2k —
M2 nut

REEBOTILR—y A0y MVDAT A
v EMN)ARZ - TNIIHHI L E

FERR L TL 280, Small
Check that the stick and trim of the transmitter’s
elevator and throttle are in neutral. J R SANWA

ZDIRFET

F—=AFR<v b / In the condition below Lo {©) Tail pitch lever
Servo mount @ @ A F—=IVEvFFL—} y
Tail pitch plate o &

S| OBUSF AR IM3X12TS-2 .
= 20 Mounting screw M3X12TS-2 6°~8

/

Left and Right
% @& A
#J11mm \/ \ % X AR EELLEEER.
Approx. 11mm I \63 c——
UL

[N

Top view
. R B0 A B R AT TA A =2 = VDRI T =V EY FLN—=H390° DRLE D56~ 8" 77D
Eg%;g%ggjif SN0V AN EE AT I ETS CESIM2II R SR 34 A
SBITH =R AT TOL TRELET HHCETOIMBIE TS o RIRIT T4 ML THEL ST

Position the M2 rod end so that the pitch lever is 6° to 8° of being

perpendicular to the tail pitch plate.

Note: This is merely an initial positioning. You will need to make
further adjustments once you attempt actual flight.

Shift and adjust the spline so as to position the servo horn at an
angle of 90° against the rod. Further shift the servo mount left
and right to adjust.




2525-014

0
e |
2

0412-002

2506-019

2532-005 K‘ 2500-057
0\@ 6%5@

.,
2533-005 > o
\

2525-001

0402-665

2532-012

‘?}

2522.021
y

2524-001

0412-002

2506-019

2532-005
2534-006 2533-005
‘ mng 2525001

1

2534-014

2506-004

- 2524-015

0412-004 5 g

v
W 2523-015
2524-001

10



* The prices in parentheses are the prices excluding consumption tax.

2= FNo Pt Se i g
ode No articulars 'ty | “Price (Yen) emarks
0402-665 | 757 AAT =R ) 525 FUT AEAT 0402-511OTCFRAR T o
Radius stay set (500) Substitute part for 0402-511, with radius pin
0412-002 | SWML~ Y=tk [EN 840 SWMIVEY SWMILN—¥—L/ N~ 45— M2X8PHTE
SWM Le\{er set 1 set (800) With SWM Aileron, SWM Elevator lever,¢ 5 ball, M2X8PH
0412003 | WA Lover stay 2 | a0
0212008 | SWMZ 5 —3F —F< | 840 | CA.F—Fvo Bl
SWM Rudder servo mount (800) With Screws, Servo mount B
1,260
2500-057 | BRG$3X$6X2.5FZZ 2 1200)
M3FAaF vk 210
2505-006 M3 nylon nur 10 (200)
105
2506-004 | $3X8X0.5FW 20 (100)
210
2506-019 | $3X4.5X0.5FW 10 200)
7 V¥ Ay K M2X70 525
2522-009 | A Giust rod M2X70 > (500)
7T ARy RM2X90 525
222011 | Adjust rod M2x90 5 (500)
252021 | L et s | G
2523015 | 7V IY M=V IYRL=1200 (1 —7K>) { 3,150 [ g2 (AR CHALET )
Tail control rod (carbon), L=1200 (3,000) 42 (Use after cutting.)
s |25 o3
] F2T VY ARV b 420 F—)Larha—)LayFH
2524-013 42 Adiust(ioj%igt ) 2 (400) For tail control rod
g5R—) (BEXAD 525
2525-001 | 45 ball (hardened) 101 oo
14 | 935777 AEX M2 525
2525-014 | 43°5 radius pin for M2 2 (500)
420
2532-005 | M3X16CS 10 (400)
420
2532-012 | M3X35CS 10 (400)
_ 840
2532-080 | M2X14CS D=3.3 10 (800)
105
2533-005 | M2X8PH 20 (100)
105
2534-006 | M2.6X12TS-2 10 (100)
210
2534-014 | M3X12TS-2 10 (200)

11




L jE==S2t HIROSO0 LIMNED

A tDI—I_\ *ﬂiﬁE*I 3-3-1 SAKURAGAOKA, FUCHU-SHI,
LBRMFHmENE3-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
HIROBO TEL:(0847)40-0088(%) FAX:47-6108  TEL:81-847-40-0088 FAX :81-847-47-8902

A\ =B Note

OREOABTN—MWE - LWEEM THEIA TSI ERBELEIATVET,
OFREOARICOVWTIE, FRFELUVICEETIZEPHYET,
QFREOABICOVWTHLEHL THN ETH, A—IFRELRPHERY, BBdOhE BT

EOZENHNELLES, T—H/LEEVET LI BBV LET,
@OERUABRICDVWTROBEICPPHSETEREAVIRETOT, ITTHESLEEL,
(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®ltem 3 not withstanding, we cannot be responsible for events related to the operation of your

TR 18F4H
25538
First printing
Second printing

IRFEIT
BB2RRFEIT
April 2006

March 2013

model.

No.10B20






